
Page | i 
 

 
Faculty of Engineering 

Department Of Textile Engineering 

REPORT ON 

Industrial Attachment 

At 

TANZILA TEXTILE LTD 

                     Ashulia, Savar, Dhaka 

Course Title: Industrial Attachment 

Course Code: TE-410 

Submitted By 

 

 

Md. Masrukh Ahmed ID: 142-23-3921 

Academic Supervisor 

Md. Abdullah Al Mamun 

Assistant Professor 

Department of Textile Engineering 

This Report presented in partial fulfillment of the Requirement for the Degree of Bachelor of 

Science in Textile Engineering. 

 

 

 

 

 

 

 

 

Advance in Apparel Manufacturing Technology 

 

Duration: FromJanuary 07, 2018 to March 06, 2018

Jahed Hossain Jamy ID-142-23-3934 



  

[...]
Asymmetic 
Check

Hangtag 
attach

UPC  Check
Lot Pass 

Audit

Needle 
Detector 
Check

Folding Assortment Poly Carton



  

Page | 58 
©Daffodil International University 
 

Ironing Create a shape of garments.  

Top side Check Check defect in top part of 

garments 

Like,  

Uncut thread, Skipped stitch, 

 

 

Get-up check  Check Cutting small 

thread 

 Check  Whether color 

shade is right or not 

 Check  Spot in 

garments 

 

Measurement check Check measurement 

according to buyer 

requirement 

 

Asymmetric check Check uneven parts of 

garments. 

 



  

Page | 59 
©Daffodil International University 
 

Hang tag attach Hang tags are attached with a 

garment, such as, 

a) Price tag 

b) Tag of garment type 

 

 

UPC check Checking barcode and style 

number of garments 

 

Lot pass audit In here takes number sample 

from a lot then check all 

faults. If faults are found 

greater than the acceptable 

range then the lot is rework. 

 

Needle detector 

check 

It identifies needles in 

garments if have. 

 

Folding Pressed garments are folded 

in a specific dimension. This 

work is usually done by 

 

 



  

Page | 60 
©Daffodil International University 
 

women labors.  

 

 

 

Assortment In this section garments are 

assorted in different size and 

color in a ratio. 

 

Poly In this section garments are 

packed in poly. 

 

Carton Poly is filled in carton. 

 

Table: 3.16 Finishing Process and Their Function 

3.3.30 Final Inspection 

Garments are inspected by AQL. In this system samples are collected inspected by 

statistically from the lot size and will decide the lot of garments to be granted or rejected. 

AQL is mainly used in final inspection after garment making. 

Defect Classification 



  

Page | 61 
©Daffodil International University 
 

The client defines the AQL and the maximum number of defective goods allowed in the 

sample size. Defects detected during visual inspection are usually classified within 3 

categories: “Critical”, “Major” and “Minor” 

Lot Size Inspection Level 

1 ( Light ) 2 ( Normal ) 3 ( Tight ) 

2 to 8 A A B 

9 to 15 A B C 

16 to 25 B C D 

26 to 50 C D E 

51 to 90 C E F 

91 to 150 D F G 

151 to 280 E G H 

281 to 500 F H J 

501 to 1200 G J K 

1201 to 3200 H K L 

3201 to 10000 J L M 

10001 to 35000 K M N 

35001 to 150000 L N P 

150001 to 

500000 

M P Q 

500001 to over N Q   R 

 



  

Page | 62 
©Daffodil International University 
 

Code Letter Sample size AQL 2.5 AQL 4.0 AQL 6.5 

A 2 ≤0 ≤0 ≤0 

B 3 ≤0 ≤0 ≤0 

C 5 ≤0 ≤0 ≤1 

D 8 ≤0 ≤1 ≤1 

E 13 ≤1 ≤1 ≤2 

F 20 ≤1 ≤2 ≤3 

G 32 ≤2 ≤3 ≤5 

H 50 ≤3 ≤5 ≤7 

J 80 ≤5 ≤7 ≤10 

K 125 ≤7 ≤10 ≤14 

L 200 ≤10 ≤14 ≤21 

M 315 ≤14 ≤21 ≤21 

N 500 ≤21 ≤21 ≤21 

P 800 ≤21 ≤21 ≤21 

Q 1250 ≤21 ≤21 ≤21 

R 2000 ≤21 ≤21 ≤21 

Table: 3.17&18 AQL chart 

Allowed defect according to lot size 

For all sample size, Critical defect= 0 

Major= 2.5 

Minor= 4.0 / 6.5. 



  

Page | 63 
©Daffodil International University 
 

3.3.31 Merchandising Department 

Merchandising is the department which mediates marketing and production departments. 

Sometimes, merchandising department will also have to do costing and pricing. 

Work Done by Merchandiser  

 Buyer searching 

 Costing and consumption 

 Order receive 

 Sample approval 

 Prepare TNA 

 Fabric and accessories booking  

 Follow up lead time 

 Production follow up 

 Delivered good at right time and right quantity 

3.3.32 Calculation of Knit Fabric Consumption (T-shirt) 

Body fabric consumption per dozen, (all measurements in cm) 

=
(𝐁𝐁𝐁𝐁𝐁𝐁𝐁𝐁𝐁𝐁 + 𝐁𝐁𝐁𝐁𝐁𝐁𝐁𝐁𝐁𝐁𝐁𝐁 + 𝐁𝐁𝐁𝐁𝐁𝐁𝐁𝐁) ∗ (

𝐁

𝐁
𝐁𝐁𝐁𝐁𝐁 + 𝐁𝐁𝐁𝐁𝐁𝐁𝐁𝐁) ∗ 𝐁 ∗ 𝐁𝐁𝐁 ∗ 𝐁𝐁

𝐁𝐁𝐁𝐁𝐁 ∗ 𝐁𝐁𝐁𝐁

+ 𝐁𝐁𝐁𝐁𝐁𝐁𝐁% 

Neck Rib Consumption: 

Width                    = Neck width x 2 + 2 cm (Round)  

Total Height       = Rib Height X 2 + Allowance 

3.3.33 Points for consumption 

 Types of fabric and fabric GSM will be confirmed by the buyer. 

 For body length and sleeve length, approximate sewing allowance should be 

needed at body hem, shoulder joint, sleeve hem and armhole joint. 

 For chest width, approximate sewing allowance should be needed at both side. 

 And approximate fabric wastage in various stages is 5 to 15%. 

3.3.34 Costing of a Basic T-shirt 

Total fabric consumption = 2 kg/dz.  

Actual fabric consumption = 2 + (13% process loss + 5% cutting wastage)  

                                            = 2.38 kg/dz. 

                                      Yarn cost ------------------------- $2.7/kg 



  

Page | 64 
©Daffodil International University 
 

                                       Knitting cost----------------------$.2/kg 

                                       Dyeing cost----------------------$1.7/kg 

                                 ---------------------------------------------------------- 

                                      Total------------------------------$4.6/kg 

   Others     

CM (cost of making) -------------------------$ 6.00 

Accessories cost ----------------------------- $ 3.50 

Chest print -------------------------------------$ 2.00 

Lab test -----------------------------------------$ 1.00 

Others cost--------------------------------------$3.00 

Total ---------------------------------------------$14.50 

In total cost /dz. = ($ 4.6×2.38) +$ 14.50 = $ 23.7/dz. 

Buying house (%) + profit % = 5% + 10% 

                                                = 15%  

 Now cost of a t-shirt= ($23.7+15%) / 12 

Per pcs FOB                   = $2.28 

3.3.35Thread Requirement Chart 

Machine name Classification Required thread per inch 

Plain machine 1 2.5” 

Plain machine 2 5” 

Over lock 3 13.25” 

Over lock 4 Thread 15.75” 

Over lock 5 Thread 18.75” 

Flat lock 3 Thread 16.75” 



  

Page | 65 
©Daffodil International University 
 

Flat lock 5 Thread 22.25” 

Bar tack stitching  7”per operation 

Button hole stitching  7”per hole 

Button attaching 2 hole  3” per button 

Feed of the arm  7” for 1 needle 

Kanchi stitching  7” for 1 needle 

Back tape stitching  7” for 1 needle 

Table: 3.20 Thread Requirement Chart 

3.3.36 Production Planning and Control (PPC) Department 

Production planning and Control department is one of the important department for the 

apparel manufacturing company. 

Working area: 

 Job Scheduling 

Preparation of time and action calendar for each order from order receiving to shipment.  

 Material Resource Planning  

Preparation of Material requirement sheet according to sample product  

 Loading production 

Planner defines which style to be loaded to the production line and how much quantity to be 

loaded. 

 Process selection & planning 

According to the order requirement PPC department select processes for the orders. 

Sometime extra processes are eliminated to reduce cost of production. 

 Capacity planning 

PPC department plays a major role during order booking. They decide how much order they 

should accept according to their production capacity. 

 Line planning 



  

Page | 66 
©Daffodil International University 
 

Line planning with daily production target for the production line. 

 Follow up 

PPC department keeps close look whether everything is progressing according the plan. They 

update order wise completed tasks on the Time & action Calendar. . 

3.3.37 Maintenance Section 

 

Figure: 3.49 Maintenance section 

Maintenance is a process by which equipment is looked after in such a way that trouble free.  

 eAll machines are checking in every month. 

 Oil change depends on machine use. 

 Mostly cutting machine oil change in every 7 days. 

 If any problem occurs exchange machine or solve machine problem as early as 

possible. 

 

 

 

 

 



  

Page | 67 
©Daffodil International University 
 

 

 

 

 

 

 

 

 

 

3.4 PRINTING SECTION 

 

 

 

 

 

3.4.1 Layout 

 



  

Page | 68 
©Daffodil International University 
 

 

 

 

Figure: 3.50 Layout of printing section 

 



  

Page | 69 
©Daffodil International University 
 

3.4.2 Organogram 

 

Figure: 3.51 Organogram of printing section 

 

3.4.3 Printing Type 

AOP- All over printing/ fabric print 



  

Page | 70 
©Daffodil International University 
 

Print Types  

 Pigment (for all fiber) 

 Reactive (only for cotton) 

 Discharge 

 Metallic/Glitter 

 Burn Out 

3.4.4 Printing Process 

 

Figure: 3.52Printing process 

 

3.4.5 Screen Making Process 

 

Figure: 3.53 Screen making process 

3.4.5 Machine 

 Auto Printing Machine 

Brand name: SROQUE 

Origin: Portugal 

 Auto Plate Shot 

Origin: Switzerland 

Design 
Produce

Screen 
Ready

Design 
Print On 
Screen

Screen 
Washing

Screen 
Check

Bulk Print 
& Dry

StenterCompactingInspectionDelivery

Coating 
with 

Emulsion

Cold dry

Ink print
Dry 

(curing) 

Wash



  

Page | 71 
©Daffodil International University 
 

 Curing 

 

 

 

3.4.8 Chemical Used in Printing 

Name Function 

Binder To fix color 

Thickener Maintain viscosity 

Softener Soft 

Urea To reduce friction 

Liquor Ammonia PH control 

Fixing agent Fixation 

Resist salt Prevent color bleeding 

Table: 3.21 Chemical used in printing 

 

 

 

3.4.9 Finishing 

Small Compressor 

 

Function 

 Dye is fixed by subjecting the print to hot air by using heat of steam. 

 Mainly used after reactive color print of cotton fabric. 



  

Page | 72 
©Daffodil International University 
 

3.5 ETP 

 

Figure: 3.54 ETP 

 



  

Page | 73 
©Daffodil International University 
 

3.5.1 Process of Bio-chemical ETP 

 

 Figure: 3.55 Process of Bio-chemical ETP 

 

 

 

Screening 

Equalization Tank

Flash Mixing Tank

Flocculation Tank

Lamella Clarifier Tank 
A

Lamella Clarifier Tank B

PH Correction 
Tank

Biological Tank

FMR Lamella

Post Aeration

Sand Filter

Carbon Filter

Drain



  

Page | 74 
©Daffodil International University 
 

 

 

 

Table: 3.22 Function of ETP processes 

3.5.3 

Tested 

treated 

effluent 

paramete

r 

P

H 

6

-

9

  

D

O 

4

.

5

-

7

p

p

m 

C

O

D 

L

e

s

s

 

t

h

a

n

 

2

1

0

Process Function 

Screening  Extra-largematerial removes from water. 

Equalization Tank Different color water mixing and cooling. 

Temperature controlled around 500c 

Flash Mixing Tank Produce sludge. 

Chemical used: 

FESO4. 7H2O 

Flocculation Tank Flocculate sludge in water. 

Polyelectrolyte is used for flocculation  

Lamella Clarifier Tank A Sludge separate from water. 

Lamella Clarifier Tank B Sludge separate from water. 

PH Correction Tank PH control in water. 

Biological Tank Bacteria breakecolor particle and feed. 

Some sludge is produced. 

FMR Lamella Remaining sludge is separated.  

Post Aeration Blowing air for providing oxygen to bacteria 

for treating and stabilizing the wastewater. 

Sand Filter Water filtration 

Carbon Filter Water filtration 

Drain Water pass out in river. 



  

Page | 75 
©Daffodil International University 
 

TSS 

TDS 

BOD 

Table3.23ETP treatment parameter 

3.5.4 Chemical Used in ETP 

Lime:  

Used for cleaning the water  

Polyelectrolyte:  

To Flocculate sludge 

Urea& DAP:  

Used for bacteria feed. 

HCL:  

Neutralize the waste water controlling the PH.  

Ferrous sulphate:  

Create sludge. 

3.5.5 Equipment for testing 

 TDS meter 

 DO meter 

 PH meter 

 Microscope 

 Temperature machine 

3.5.6 Capacity of treat water 

165 m3 /day 

 

 

 



  

Page | 76 
©Daffodil International University 
 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

Impact of Internship 

 

  



  

Page | 77 
©Daffodil International University 
 

4.1Knitting Section 

In knitting section we have learned about the following topics: 

 Introducing with different types of knitting machine. 

 Know about knitting faults. 

 Knowing different types of fabric. 

 Four point system. 

 Knitting fabric inspection system. 

 Knowing about fabric inspection machine . 

4.2 Dyeing Section 

In dyeing section we have learned about the following topics: 

 Introducing different type of dyeing and finishing machine. 

 Different types of dyeing and finishing machine functions. 

 Inspection system. 

 How to GSM control in stenter and compacting machine. 

 Batch section work. 

 Different types of test in lab. 

4.3 Garments Section 

In garments section we have learned about the following topics: 

 Know about different types of sample. 

 Introducing with CAD. 

 Know about marker. 

 How to make marker for production. 

 How to improve marker efficiency. 

 Know about fabric spreading procedure. 

 Introduced to different cutting machine. 

 Introducing different types of sewing machine. 

 Know about different types of sewing machine function. 

 Know about different type of stich. 

 Know about different types of stitches. 

 Inline inspection & Table inspection 

 Final inspection. 

 Daily production target calculation 

 Inspection procedure of buyer. 

 Maintenance section working process.etc. 

4.4 Printing Section 

In printing section we have learned about the following topics: 



  

Page | 78 
©Daffodil International University 
 

 Introducing different types of printing methods. 

 Know about different types of chemicals. 

 Method of screen preparation. 

 Know about print paste. 

 Different types of printing and finishing machine functions. 

 Know about limitation of printing machine. etc. 

4.5 ETP 

In ETP section we have learned about the following topics: 

 Know about function of ETP. 

 Know details about bio-chemical ETP. 

 Process of bio-chemical ETP. 

 Different types of chemical used in bio-chemical ETP. 

 Capacity of bio-chemical ETP. 

 Know about different type’s water test.  etc. 

 

 

  

  

 

 

 

 

Conclusion 

Tanzila Textile LTD already established a brand name in Garments industry. Now they have 

lots of foreign customers and demand for their Garments is increasing day by day. Tanzila 

Textile LTD is providing washing, printing, embroidery facilities and sometimes accessories 

for Tanzila Textile which make production much easier. So if it can maintain its quality and 

standard it can have a huge business potential   



  

Page | 79 
©Daffodil International University 
 

SL No.  Name of the Figure Page No. 

1 2.1 Tanzila Textile Ltd 17 

2 2.3 Factory layout 20 

3 2.4 Factory organogram 23 

4 3.1 Knitting Section 30 

5 3.2 Layout of knitting 

section 

30 

6 3.3 Organogram of knitting 31 

7 3.4 Working Process in 

Knitting Section 

34 

8 3.5 Yarn Passage Diagram 35 

9 3.7 Layout of dyeing section 40 

10 3.8 Organogram of dyeing 

section 

41 

11 3.9 Process of dyeing and 

finishing 

45 

12 3.10 Fabric turning Machine 47 

13 3.11 Dyeing machine 49 

14 3.12 Dyeing process 49 

15 3.13 Slitting Machine 53 

16 3.14 Stenter Machine 54 

17 3.15 Compactor machine 56 

18 3.16 

 

Sueding Machine 57 

19 3.17 Brushing Machine 58 



  

Page | 80 
©Daffodil International University 
 

20 3.18 Rolling Machine 60 

21 3.19 Layout of garments 

section 

63 

22 3.20 Organogram of garments 

section 

64 

23 3.21 CAD section 67 

24 3.22 Sample section 68 

25 3.23 Fabric store 69 

26 3.24 Accessories store 70 

27 3.25 Garments Lab 72 

28 3.26 Fabric spreading 74 

29 3.27 cutting Section 75 

30 3.28 Process of cutting 75 

31 3.29 End  cutter machine 76 

32 3.30 Fabric cutting machine 78 

33 3.31 sewing process 80 

34 3.32 Plain machine 81 

35 3.33 Over lock machine 81 

36 3.34 Flat bedmachine 81 

37 3.35 Flat lock cylinder 

bedmachine 

81 

38 3.36 Button Holemachine 82 

39 3.37 Heat Sealmachine 82 

40 3.38 Snap Buttonmachine 83 

41 3.39 Feed of the Armmachine 83 



  

Page | 81 
©Daffodil International University 
 

42 3.40 Fusing Machinemachine 83 

43 3.41 Button attachingmachine 83 

44 3.42 PMD Kanchimachine 84 

45 3.43 Rib Cuttermachine 84 

46 3.44 Bar tackmachine 84 

47 3.45 Flat lock raw 

edgecuttermachine 

84 

48 3.46 Machine layout (T-shirt) 85 

49 3.47 Machine layout 86 

50 3.48 Finishing section 88 